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(English)

In situ small-angle x-ray scattering (in situ SAXS) and wide-angle x-ray diffraction (in situ
WAXD) observations of nylon-9,2, nylon-12,2, nylon,MOMD,2, polyethyleneterephthalate
(PET), and linear low-density polyethylene (LLDPE) were made. Time dependences of the
SAXS profiles of the samples were collected and crystalline lamellar thickness vs time of
respective samples were obtained from SAXS profiles at a few isothermal crystallization
temperatures after temperature-jump from a temperature above the melting point. The lamellar
thicknesses show slight decrease during the isothermal state for three nylons and PET. While
for LLDPE The lamellar thickness increases with time. Time dependences of the WAXD
profiles of the sample were also measured and peak widths of Bragg reflections vs time of
respective samples were obtained at a few isothermal crystallization temperatures after
temperature-jump from a temperature above the melting point. The peak widths of Bragg
reflections decrease vs time. The structure of the crystalline region of the samples are
reordering during the isothermal state.
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